
 

Approve Deny Signatures Date 

X  
 
 
William C. Mitchell, E.I.T. / Environmental Engineering Specialist September 2, 2021 

X  
 
 
Christopher Kriley, P.E. / Program Manager   September 3, 2021 

 

Southwest Regional Office 
CLEAN WATER PROGRAM 

a 

Application Type Renewal 
NPDES PERMIT FACT SHEET 

INDIVIDUAL SEWAGE 

Application No. PA0032611 

Facility Type Municipal APS ID 734635 

Major / Minor Major Authorization ID 1212873 

a 
Applicant and Facility Information 

a 

Applicant Name Portage Area Sewer Authority   Facility Name Portage Area STP  

Applicant Address 606 Cambria Street   Facility Address 128 N Oak Drive   

 Portage, PA 15946-1516   Portage, PA 15946  

Applicant Contact Donald Squillario  Facility Contact  Mark Stancovich  

Applicant Phone (814) 736-9642  Facility Phone (814) 736-3753  

Client ID 26170  Site ID 256155  

Ch 94 Load Status   Municipality Portage Township  

Connection Status   County Cambria  

Date Application Received October 23, 2017  EPA Waived? No  

Date Application Accepted January 9, 2018  If No, Reason Major Facility  

  

Purpose of Application Application for a renewal of an existing NPDES Permit for the discharge of treated Sewage.  

a 

 

Summary of Review 

The applicant has applied for a renewal of an existing NPDES Permit, Permit No. PA0032611, which was previously issued 
by the Department on June 18, 2013.  That permit expired on June 30, 2018.   
 
WQM Permit No. 1171402-A3 authorizes construction of the plant to treat a hydraulic design flow of 2.0 MGD.  The STP 
consists of 2 aerated EQ tanks, a headworks building that provides grit removal, an influent pump station, 2 SBRs, 2 aerobic 
sludge tanks, and UV disinfection.   
 
The receiving stream, Little Conemaugh River, is classified as a CWF and is located in State Watershed No. 18-E. 
 
The applicant has complied with Act 14 Notifications and no comments were received.  
 
The applicant indicated that there is one storm water outfall at the STP.  Part C will contain language titled “Requirements 
Applicable to Stormwater Outfalls”. 
 
Sludge use and disposal description and location(s):  A polymer is added to the sludge from the aerobic sludge tanks and a 
rotary fan press is used for the dewatering of sludge.  Solids are disposed of at the Laurel Highlands Landfill, Jackson TWP, 
Cambria County, DEP Permit # 101534.  
 
Public Participation 
 
DEP will publish notice of the receipt of the NPDES permit application and a tentative decision to issue the individual NPDES 
permit in the Pennsylvania Bulletin in accordance with 25 Pa. Code § 92a.82.  Upon publication in the Pennsylvania Bulletin, 
DEP will accept written comments from interested persons for a 30-day period (which may be extended for one additional 15-



NPDES Permit Fact Sheet NPDES Permit No. PA0032611 
Portage Area STP  
 

2 

Summary of Review 

day period at DEP’s discretion), which will be considered in making a final decision on the application.  Any person may request 
or petition for a public hearing with respect to the application.  A public hearing may be held if DEP determines that there is 
significant public interest in holding a hearing.  If a hearing is held, notice of the hearing will be published in the Pennsylvania 
Bulletin at least 30 days prior to the hearing and in at least one newspaper of general circulation within the geographical area 
of the discharge. 



NPDES Permit Fact Sheet NPDES Permit No. PA0032611 
Portage Area STP  
 

3 

Discharge, Receiving Waters and Water Supply Information 

 

 Outfall No. 001  Design Flow (MGD) 2  

 Latitude 40º 23' 36.00"  Longitude -78º 41' 2.00"  

 Quad Name Ebensburg  Quad Code 1516  

 Wastewater Description: Sewage Effluent  

 

 Receiving Waters Little Conemaugh River (CWF)  Stream Code 45815  

 NHD Com ID 123718454  RMI 19.83  

 Drainage Area 37.2  Yield (cfs/mi2) 0.101  

 Q7-10 Flow (cfs) 3.76  Q7-10 Basis USGS StreamStats  

 Elevation (ft)  1,600  Slope (ft/ft) 0.004  

 Watershed No. 18-E  Chapter 93 Class. CWF  

 Existing Use   Existing Use Qualifier   

 Exceptions to Use NONE  Exceptions to Criteria NONE  

 Assessment Status Impaired  

 Cause(s) of Impairment METALS, PH  

 Source(s) of Impairment ACID MINE DRAINAGE, ACID MINE DRAINAGE  

 TMDL Status Final  Name 
Kiskiminetas-Conemaugh River 
Watersheds TMDL  

 

 Background/Ambient Data Data Source  

 pH (SU)               

 Temperature (°F)               

 Hardness (mg/L)               

 Other:               

    

 Nearest Downstream Public Water Supply Intake Blairsville Municipal Authority  

 PWS Waters Conemaugh River   Flow at Intake (cfs)        

 PWS RMI        Distance from Outfall (mi)        

 
Changes Since Last Permit Issuance: NONE 
 
Other Comments:  
 
Kiskiminetas-Conemaugh River Watershed TMDL 
 
A TMDL for the Kiskiminetas-Conemaugh River Watershed ("Kiski-Conemaugh TMDL")—of which the Little Conemaugh 
River is a part—was completed on January 29, 2010 for the control of acid mine drainage pollutants:  aluminum, iron, 
manganese, sediment and pH.  In accordance with 40 CFR § 122.44(d)(1)(vii)(B), when developing WQBELs, the permitting 
authority shall ensure that effluent limits developed to protect a narrative water quality criterion, a numeric water quality 
criterion, or both, are consistent with the assumptions and requirements of any available wasteload allocation (WLA) for the 
discharge prepared by the State and approved by EPA pursuant to 40 CFR § 130.7.  The Portage Area STP was assigned 
wasteload allocations (WLAs) for aluminum, iron, and manganese by the Kiski-Conemaugh TMDL.  Therefore, pursuant to 
§ 122.44(d)(1)(vii)(B), WQBELs will be imposed at Outfall 001.  Only aluminum, iron, and manganese WQBELs are imposed 
because the TMDL does not establish wasteload allocations for sediment or pH.  The TMDL used a surrogate approach for 
both of those constituents by which reductions of in-stream concentrations of aluminum, iron, and manganese would result 
in acceptable reductions of sediment and mitigation of acidic pH. 
 
The TMDL’s allocated concentrations for aluminum, iron, and manganese are equivalent to the most stringent water quality 
criteria for those pollutants and those criteria will be imposed as end-of-pipe limits at Outfall 001.    The methods used to 



NPDES Permit Fact Sheet NPDES Permit No. PA0032611 
Portage Area STP  
 

4 

implement water quality criteria are described in 25 Pa. Code §§ 96.3 and 96.4.  Also, DEP’s Water Quality Toxics 
Management Strategy (Doc. No. 361-2000-003) addresses design conditions in detail (Table 1 in that document), including 
the appropriate durations to assign to water quality criteria.  The design duration for Criteria Maximum Concentration (CMC) 
criteria is 1 hour (acute).  The design duration for Criteria Continuous Concentration (CCC) criteria is 4 days (chronic).  The 
design duration for Threshold Human Health (THH) criteria is 30 days (chronic).  The design duration for Cancer Risk Level 
(CRL) criteria is 70 years (chronic).   
 
The 750 µg/L aluminum criterion in 25 Pa. Code § 93.8c is a CMC (acute) criterion.  Therefore, 750 µg/L is imposed as a 
maximum daily limit.  There is no CCC criterion for aluminum necessitating the imposition of a more stringent average 
monthly limit.  Imposing 750 µg/L as both a maximum daily and average monthly limit is protective of water quality uses. 
 
The 1.5 mg/L iron criterion is given as a 30-day average in 25 Pa. Code § 93.7(a).  Therefore, 1.5 mg/L is imposed as an 
average monthly limit and the maximum daily effluent limit is calculated using a multiplier of two times the average monthly 
limit based on DEP’s Technical Guidance for the Development and Specification of Effluent Limitations and Other Permit 
Conditions in NPDES Permits (Doc. No. 362-0400-001, Chapter 3, pp. 15 – 16). 
 
The 1 mg/L potable water supply criterion for manganese in 25 Pa. Code § 93.7(a) is a human health criterion (chronic).  Per 
Table 1 of the Water Quality Toxics Management Strategy, the duration for a THH criterion is 30 days.  Therefore, an 
average monthly effluent limit of 1 mg/L is imposed, and the maximum daily effluent limit is calculated using a multiplier of 
two times the average monthly limit consistent with the technical guidance cited above for iron. 
 
Since the allocated concentrations are equivalent to water quality criteria, the Portage Area STP’s compliance with 
concentration limits for aluminum, iron, and manganese will not result in excursions above water quality criteria and the 
permit will be consistent with the TMDL’s WLAs.  Consequently, the TMDL’s load limits are not required.  The TMDL’s 
wasteload allocations and the applicable WQBELs are summarized in the table below. 

 
Table 5.  TMDL Effluent Limits for Outfall 001 

Pollutant 
Average Monthly 

(mg/L) 
Maximum Daily 

(mg/L) 

Aluminum, Total 0.75 0.75 

Iron, Total 1.5 3.0 

Manganese, Total 1.0 2.0 

 
Effluent concentrations (as reported in the renewal application) for Aluminum, Iron and Manganese were significantly less 
than the proposed WQBELs found in Table 5 above.  As a result, no schedule of compliance is needed and the new 
TMDL WQBELs will take effect upon permit issuance.  Measurement frequency will be 1/month and the required sample 
type is 24-Hr. composite.   
 
 
 

 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0032611 
Portage Area STP  
 

5 

Treatment Facility Summary 

a 

Treatment Facility Name: Portage Area STP 
 

WQM Permit No. Issuance Date 

1171402 A-3 February 5, 2007 

            
 

a 

Waste Type 
Degree of 
Treatment Process Type Disinfection 

Avg Annual 
Flow (MGD) 

Sewage Secondary SBRs UV 0.846 (2015) 

a 

a 

Hydraulic Capacity 
(MGD) 

Organic Capacity 
(lbs/day) Load Status Biosolids Treatment 

Biosolids 
Use/Disposal 

2.0 1,700 Not Overloaded 
Aerobic Sludge tanks & 

a Rotary Fan Press Landfill 

 
Changes Since Last Permit Issuance: NONE 
 
Other Comments: Plant expansion to 2.0 MGD, with a peak flow of 6.0 MGD, was part of a Corrective Action Plan, which 
the Authority was under to eliminate bypassing during wet weather conditions.  Act 537 Planning was not required due to 
the fact that this expansion was only to deal with wet weather flow.  Mass Limitations (CBOD5 & TSS) for the facility will 
be based upon a design flow of 1.0 MGD.  The organic design capacity of 1700 lbs BOD5 per day remained unchanged. 
 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0032611 
Portage Area STP 

 

6 

Compliance History 

 
Operations Compliance Check Summary Report 
 
Facility:  Portage Area STP 
NPDES Permit No.:  PA0032611 
Compliance Review Period:  12/2015 – 12/2020 
 
Inspection Summary: 

INSP ID 
INSPECTED 

DATE INSP TYPE AGENCY 

INSPECTION 
RESULT 

DESC 
# OF 

VIOLATIONS 

3052168 05/04/2020 Administrative/File 
Review 

PA Dept of 
Environmental 
Protection 

Violation(s) 
Noted 

1 

2914535 06/14/2019 Compliance 
Evaluation 

PA Dept of 
Environmental 
Protection 

No Violations 
Noted 

0 

2890727 06/06/2019 Chapter 94 
Inspection 

PA Dept of 
Environmental 
Protection 

No Violations 
Noted 

0 

2856091 01/15/2019 Compliance 
Evaluation 

PA Dept of 
Environmental 
Protection 

No Violations 
Noted 

0 

2781825 10/01/2018 Chapter 94 
Inspection 

PA Dept of 
Environmental 
Protection 

No Violations 
Noted 

0 

2826487 06/19/2018 Compliance 
Evaluation 

PA Dept of 
Environmental 
Protection 

No Violations 
Noted 

0 

2615777 06/14/2017 Compliance 
Evaluation 

PA Dept of 
Environmental 
Protection 

No Violations 
Noted 

0 

2501903 06/22/2016 Compliance 
Evaluation 

PA Dept of 
Environmental 
Protection 

No Violations 
Noted 

0 

2479158 04/28/2016 Administrative/File 
Review 

PA Dept of 
Environmental 
Protection 

No Violations 
Noted 

0 

 
Violation Summary: 

VIOL 
ID 

VIOLATION 
DATE 

VIOLATION 
TYPE DESC 

RESOLVED 
DATE 

INSPECTED 
DATE INSP TYPE 

888124 05/04/2020 NPDES - Violation 
of effluent limits in 
Part A of permit 

05/04/2020 05/04/2020 Administrative/File 
Review 

 
 
Open Violations by Client ID: 
 
No open violations for Client ID 26170 
 
 
 
 

javascript:void(window.open('http://cedatareporting.pa.gov/ReportServer/Pages/ReportViewer.aspx?%2fInternal%2fDEP%2fCW%2fSSRS%2fWMS_Violations&P_REGION=196&P_INSP_ID=3052168'))
javascript:void(window.open('http://cedatareporting.pa.gov/ReportServer/Pages/ReportViewer.aspx?%2fInternal%2fDEP%2fCW%2fSSRS%2fWMS_Violations&P_REGION=196&P_INSP_ID=2914535'))
javascript:void(window.open('http://cedatareporting.pa.gov/ReportServer/Pages/ReportViewer.aspx?%2fInternal%2fDEP%2fCW%2fSSRS%2fWMS_Violations&P_REGION=196&P_INSP_ID=2890727'))
javascript:void(window.open('http://cedatareporting.pa.gov/ReportServer/Pages/ReportViewer.aspx?%2fInternal%2fDEP%2fCW%2fSSRS%2fWMS_Violations&P_REGION=196&P_INSP_ID=2856091'))
javascript:void(window.open('http://cedatareporting.pa.gov/ReportServer/Pages/ReportViewer.aspx?%2fInternal%2fDEP%2fCW%2fSSRS%2fWMS_Violations&P_REGION=196&P_INSP_ID=2781825'))
javascript:void(window.open('http://cedatareporting.pa.gov/ReportServer/Pages/ReportViewer.aspx?%2fInternal%2fDEP%2fCW%2fSSRS%2fWMS_Violations&P_REGION=196&P_INSP_ID=2826487'))
javascript:void(window.open('http://cedatareporting.pa.gov/ReportServer/Pages/ReportViewer.aspx?%2fInternal%2fDEP%2fCW%2fSSRS%2fWMS_Violations&P_REGION=196&P_INSP_ID=2615777'))
javascript:void(window.open('http://cedatareporting.pa.gov/ReportServer/Pages/ReportViewer.aspx?%2fInternal%2fDEP%2fCW%2fSSRS%2fWMS_Violations&P_REGION=196&P_INSP_ID=2501903'))
javascript:void(window.open('http://cedatareporting.pa.gov/ReportServer/Pages/ReportViewer.aspx?%2fInternal%2fDEP%2fCW%2fSSRS%2fWMS_Violations&P_REGION=196&P_INSP_ID=2479158'))


NPDES Permit Fact Sheet NPDES Permit No. PA0032611 
Portage Area STP 

 

7 

Enforcement Summary: 

ENF 
ID 

ENF 
TYPE 
DESC 

ENF 
CREATI

ON 
DATE 

EXECUT
ED DATE 

VIOLATIO
NS  

# OF 
VIOLATIO

NS 

PENAL
TY 

AMOUN
T 

AMOUN
T 

RECEIV
ED 

ENF 
FINALSTAT

US 

ENF 
CLOSE

D 
DATE  

38674
0 

Field 
Notice 
of 
Violati
on 

07/07/20
20 

05/04/202
0 

92A.44 1         

 
DMR Violation Summary: 

MONITORIN
G START 

DATE 
MONITORIN
G END DATE 

NON 
COMPLIANC
E CATEGORY 

PARAMETE
R 

SAMPL
E 

VALUE 

PERMI
T 

VALUE 

UNIT OF 
MEASUR

E 

STATISTICA
L BASE 
CODE 

03/01/2020 03/31/2020 Load 2 
Effluent 
Violation 

Copper, Total 0.20    0.18 lbs/day Daily 
Maximum 

02/01/2020 02/29/2020 Concentration 
2 Effluent 
Violation 

Copper, Total < 0.020    0.014 mg/L Average 
Monthly 

02/01/2020 02/29/2020 Concentration 
3 Effluent 
Violation 

Copper, Total 0.052    0.022 mg/L Daily 
Maximum 

02/01/2020 02/29/2020 Concentration 
3 Effluent 
Violation 

Fecal 
Coliform 

12100    10000 CFU/100 
ml 

Instantaneous 
Maximum 

02/01/2020 02/29/2020 Concentration 
3 Effluent 
Violation 

Total 
Suspended 
Solids 

< 78    45 mg/L Weekly 
Average 

02/01/2020 02/29/2020 Load 1 
Effluent 
Violation 

Copper, Total < 0.400    0.12 lbs/day Average 
Monthly 

02/01/2020 02/29/2020 Load 1 
Effluent 
Violation 

Total 
Suspended 
Solids 

< 565    250 lbs/day Average 
Monthly 

02/01/2020 02/29/2020 Load 2 
Effluent 
Violation 

Copper, Total 1.45    0.18 lbs/day Daily 
Maximum 

02/01/2020 02/29/2020 Load 2 
Effluent 
Violation 

Total 
Suspended 
Solids 

< 2135    375 lbs/day Weekly 
Average 

09/01/2019 09/30/2019 Concentration 
3 Effluent 
Violation 

Fecal 
Coliform 

12100    1000 CFU/100 
ml 

Instantaneous 
Maximum 

09/01/2018 09/30/2018 Concentration 
3 Effluent 
Violation 

Fecal 
Coliform 

12100    1000 CFU/100 
ml 

Instantaneous 
Maximum 

09/01/2018 09/30/2018 Load 2 
Effluent 
Violation 

Copper, Total < 0.30    0.18 lbs/day Daily 
Maximum 

04/01/2018 04/30/2018 Concentration 
3 Effluent 
Violation 

Copper, Total 0.024    0.022 mg/L Daily 
Maximum 

04/01/2018 04/30/2018 Concentration 
3 Effluent 
Violation 

Fecal 
Coliform 

12100    10000 CFU/100 
ml 

Instantaneous 
Maximum 



NPDES Permit Fact Sheet NPDES Permit No. PA0032611 
Portage Area STP 

 

8 

04/01/2018 04/30/2018 Concentration 
3 Effluent 
Violation 

Total 
Suspended 
Solids 

< 47    45 mg/L Weekly 
Average 

04/01/2018 04/30/2018 Load 1 
Effluent 
Violation 

Copper, Total < 0.20    0.12 lbs/day Average 
Monthly 

04/01/2018 04/30/2018 Load 1 
Effluent 
Violation 

Total 
Suspended 
Solids 

< 296    250 lbs/day Average 
Monthly 

04/01/2018 04/30/2018 Load 2 
Effluent 
Violation 

Copper, Total 0.60    0.18 lbs/day Daily 
Maximum 

04/01/2018 04/30/2018 Load 2 
Effluent 
Violation 

Total 
Suspended 
Solids 

< 1132    375 lbs/day Weekly 
Average 

10/01/2017 10/31/2017 Concentration 
1 Effluent 
Violation 

Dissolved 
Oxygen 

3.94    4.0 mg/L Minimum 

06/01/2017 06/30/2017 Concentration 
3 Effluent 
Violation 

Fecal 
Coliform 

2420    1000 CFU/100 
ml 

Instantaneous 
Maximum 

 
Compliance Status:   
Completed by:  John Murphy 
Completed date:  12/10/2020 
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0032611 
Portage Area STP 

 

9 

Development of Effluent Limitations 

 

Outfall No. 001  Design Flow (MGD) 2 

Latitude 40º 23' 36.00"  Longitude -78º 41' 2.00" 

Wastewater Description: Sewage Effluent 

 
Technology-Based Limitations 
 
The following technology-based limitations apply, subject to water quality analysis and BPJ where applicable: 
 

Pollutant Limit (mg/l) SBC Federal Regulation State Regulation 

CBOD5 
25 Average Monthly 133.102(a)(4)(i) 92a.47(a)(1) 

40 Average Weekly 133.102(a)(4)(ii) 92a.47(a)(2) 

Total Suspended 
Solids 

30 Average Monthly 133.102(b)(1) 92a.47(a)(1) 

45 Average Weekly 133.102(b)(2) 92a.47(a)(2) 

pH 6.0 – 9.0 S.U. Min – Max 133.102(c) 95.2(1) 

Fecal Coliform  
(5/1 – 9/30) 200 / 100 ml Geo Mean - 92a.47(a)(4) 

Fecal Coliform 
(5/1 – 9/30) 1,000 / 100 ml IMAX - 92a.47(a)(4) 

Fecal Coliform 
(10/1 – 4/30) 2,000 / 100 ml Geo Mean - 92a.47(a)(5) 

Fecal Coliform 
(10/1 – 4/30) 10,000 / 100 ml IMAX - 92a.47(a)(5) 

Total Residual Chlorine 0.5 Average Monthly - 92a.48(b)(2) 

 

Comments: The above technology-based limitations will again be imposed under the authority of PA Code, Title 25, 
Chapter 95.5(a)(1) - Treatment requirements for discharges to waters affected by abandoned mine drainage. For wastes 
discharged to waters polluted by abandoned coal mine drainage, so that the applicable water quality criteria are not being 
met and designated water uses are not being achieved to the extent that aquatic communities are essentially excluded, 
and where the pollution cannot be remedied by controlling known, active discharges, the following degrees of treatment 
shall be provided: Sewage shall receive secondary treatment.  

 

The attached Cause and Effect Survey, Dated July 13, 2021, gives the following conclusion: 

 
The objective of this survey was to determine if the discharge from the Portage Area Sewage Authority 
WWTP is affecting the aquatic life, water quality, and/or physical characteristics of the Little 
Conemaugh River. 
 
Findings from this survey suggest that the river is heavily impacted by the AMD discharge. Therefore, 
any impacts, if present, from the WWTP discharge were not detected. The IBI scores for both sites 
could not be calculated with confidence because the individual count was below 180 individuals. 
The water quality parameters indicate that the river is impacted upstream of the outfall and the quality 
does not improve very much below the WWTP outfall. While we cannot use the IBI scores, the low 
abundance of organisms indicates toxic pollution. 
 
The results from this survey indicate that the river is still not attaining its Chapter 93 Aquatic Life Use, 

with the cause being Metals (Iron and Aluminum) and the Source being AMD discharge. 
 
 
 
 
 
 
 
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0032611 
Portage Area STP 

 

10 

Water Quality-Based Limitations 
 
A “Reasonable Potential Analysis” (Toxic Management Spreadsheet Version 1.3) was conducted.   
 
The following limitations were determined through water quality modeling (output files attached): 
 

Parameter Limit (ug/l) SBC Model 

Total Copper (ug/L) 23.7 Average Monthly TMS Version 1.3 

Total Zinc (ug/L) 199.0 Average Monthly TMS Version 1.3 

 
Comments: Part C.III. (Titled “WQBELs for Toxic Pollutants) has been added to the permit.  The Authority has the 
opportunity to collect site-specific data and conduct a TRE.  The Authority will have 2 years to complete the required studies 
and submit a Final WQBEL Compliance Report to the Department before having to comply with Final Permit Limits for total 
zinc.  A Pre-Draft Letter/Survey for Toxic Pollutants was mailed to the applicant on December 14, 2020 and Authority’s 
Engineer responded on January 18, 2021.   
 
A WQBEL for total copper (mass & concentration) was previously imposed on this facility based upon output data from 
PENTOXSD Version 2.0c.  Mass limits were incorrectly calculated based upon a design flow rate of 1.0 MGD.  eDMR data 
for total copper was reviewed and the Department’s TMS Model, Version 1.3, was used to develop an updated WQBEL 
(mass & concentration) for total copper based upon a design flow rate of 2.0 MGD.  Please see page 16 of the fact sheet 
for further details concerning this parameter.   
 
The Toxic Management Spreadsheet Version 1.3 modeling results recommends Monitoring for hexavalent chromium. 
 
The NPDES Permit Application indicates that the STP does not receive IW flow from an IU. 
 
Best Professional Judgment (BPJ) Limitations 
 
Comments: Comments: A Dissolved Oxygen minimum limitation of 4.0 mg/L will be implemented based on the standard in 
25 PA Code Chapter 93 and best professional judgment. 
 
Anti-Backsliding 
 

Section 402(o) of the Clean Water Act (CWA), enacted in the Water Quality Act of 1987, establishes anti-backsliding rules 

governing two situations.  The first situation occurs when a permittee seeks to revise a Technology-Based effluent limitation 

based on BPJ to reflect a subsequently promulgated effluent guideline which is less stringent.  The second situation 

addressed by Section 402(o) arises when a permittee seeks relaxation of an effluent limitation which is based upon a State 

treatment standard of water quality standard.    

 

Previous limits can be used pursuant to EPA’s anti-backsliding regulation 40 CFR 122.44 (l) Reissued permits. (1) Except 

as provided in paragraph (l)(2) of this section when a permit is renewed or reissued.  Interim effluent limitations, standards 

or conditions must be at least as stringent as the final effluent limitations, standards, or conditions in the previous permit 

(unless the circumstances on which the previous permit was based have materially and substantially changed since the 

time the permit was issued and would constitute cause for permit modification or revocation and reissuance under §122.62).  

(2) In the case of effluent limitations established on the basis of Section 402(a)(1)(B) of the CWA, a permit may not be 

renewed, reissued, or modified on the basis of effluent guidelines promulgated under section 304(b) subsequent to the 

original issuance of such permit, to contain effluent limitations which are less stringent than the comparable effluent 

limitations in the previous permit. 

 

The facility is not seeking to revise the previously permitted effluent limits. 
 
Additional Considerations: 
 
Ultraviolet (UV) disinfection is used therefore Total Residual Chlorine (TRC) limits are not applicable. Routine monitoring 
of UV Transmittance will be at the same monitoring frequency that is used for TRC. 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0032611 
Portage Area STP 

 

11 

For pH, Dissolved Oxygen (DO) and UV Transmittance, a monitoring frequency 1/day has been imposed.  In general, less 
frequent monitoring may be established only when the permittee demonstrates that there will be no discharge on days 
where monitoring is not required.  
 
For existing discharges (NPDES Renewal Applications), if WQM7.0 modeling results for summer indicates that an 
average monthly warm period limit of 25 mg/L (default in model) is acceptable for ammonia-nitrogen, a year-round 
monitoring requirement, at a minimum should be established.   Since technology-based effluent limitations are applicable 
for this facility, assume that a monthly warm period limit of 25 mg/L is acceptable for ammonia-nitrogen and impose a 
year-round monitoring requirement for ammonia-nitrogen that is consistent with Table 6-3 of the Permit Writers Manual.  
Application data for Outfall # 001 indicates that long-term average ammonia-nitrogen concentration in the discharge is 
less than 0.185 mg/L. 
 
Sewage discharges will include monitoring, at a minimum, for E. Coli, in new and reissued permits, with a monitoring 
frequency of 1/month for facilities with a design flows >= 1 MGD per Chapter 92.a.61. 
 
Nutrient monitoring is required to establish the nutrient load from the wastewater treatment facility and the impacts that 
load may have on the quality of the receiving stream(s).  A 1/quarter monitor and report requirement for Total N & Total P 
has been added to the permit as per Chapter 92.a.61. 
 
Mass loading limits are applicable for publicly owned treatment works.  Current policy requires average monthly mass 
loading limits be established for CBOD5, TSS, and NH3-N and average weekly mass loading limits be established for 
CBOD5 and TSS. Average monthly mass loading limits (lbs/day) are based on the formula: design flow (MGD) x 
concentration limit (mg/L) x conversion factor (8.34). 
 
For POTWs with design flows greater than 2,000 GPD influent BOD5 and TSS monitoring must be established in the permit, 
and the monitoring should be consistent with the same frequency and sample type as is used for other effluent parameters.   
 
Monitoring frequency for the proposed effluent limits are based upon Table 6-3, Self-Monitoring Requirements for Sewage 
Dischargers, from the Departments Technical Guidance for the Development and Specification of Effluent Limitations. 
Please note that Monitoring Requirements were changed for Flow to 2/week Metered to be consistent with the guidance.   



NPDES Permit Fact Sheet NPDES Permit No. PA0032611 
Portage Area STP 

 

12 

Whole Effluent Toxicity (WET) 

 
For Outfall 001,  Acute    Chronic WET Testing was completed: 
 

 For the permit renewal application (4 tests). 
 Quarterly throughout the permit term. 
 Quarterly throughout the permit term and a TIE/TRE was conducted. 
 Other:       

 
The dilution series used for the tests was: 100%, 89%, 78%, 39%, and 20%.  The Target Instream Waste Concentration 
(TIWC) to be used for analysis of the results is: 78%. 
 
Summary of Four Most Recent Test Results  
 
TST Data Analysis 
 
(NOTE – In lieu of recording information below, the application manager may attach the DEP WET Analysis Spreadsheet). 
 

Test Date 

Ceriodaphnia Results (Pass/Fail) Pimephales Results (Pass/Fail) 

Survival Reproduction Survival Growth 

11/04/2013 PASS PASS PASS PASS 
11/04/2014 PASS PASS PASS PASS 
12/08/2015 PASS PASS PASS PASS 
11/26/2016 PASS PASS PASS PASS 

*  A “passing” result is that in which the replicate data for the TIWC is not statistically significant from the control condition.  This is 
exhibited when the calculated t value (“T-Test Result”) is greater than the critical t value.  A “failing” result is exhibited when the calculated 
t value (“T-Test Result”) is less than the critical t value. 

 
Is there reasonable potential for an excursion above water quality standards based on the results of these tests?  (NOTE 
– In general, reasonable potential is determined anytime there is at least one test failure in the previous four tests). 
 

 YES    NO 
 
Comments: N/A 
 
Evaluation of Test Type, IWC and Dilution Series for Renewed Permit 
 
Acute Partial Mix Factor (PMFa): 1  Chronic Partial Mix Factor (PMFc): 1 
 
1. Determine IWC – Acute (IWCa): 
 

(Qd x 1.547) / ((Q7-10 x PMFa) + (Qd x 1.547)) 
 
[(2.0 MGD x 1.547) / ((3.76 cfs x 1) + (2.0 MGD x 1.547))] x 100 = 45.14% 
 
Is IWCa < 1%?  YES    NO  (YES - Acute Tests Required OR NO - Chronic Tests Required) 
 
If the discharge is to the tidal portion of the Delaware River, indicate how the type of test was determined: 
 
N/A 
 
Type of Test for Permit Renewal: Chronic Tests 

 
2a. Determine Target IWCa (If Acute Tests Required) 
 
 TIWCa = 45.14 / 0.3 = 100% 
 
2b. Determine Target IWCc (If Chronic Tests Required) 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0032611 
Portage Area STP 

 

13 

(Qd x 1.547) / (Q7-10 x PMFc) + (Qd x 1.547) 
 
[(2.0 MGD x 1.547) / ((3.76 cfs x 1) + (2.0 MGD x 1.547))] x 100 = 45% 

 
3. Determine Dilution Series 
 
 (NOTE – check Attachment C of WET SOP for dilution series based on TIWCa or TIWCc, whichever applies). 
  

Dilution Series = 100%, 73%, 45%, 23%, and 11%. 
 
WET Limits 
 
Has reasonable potential been determined?   YES    NO 
 
Will WET limits be established in the permit?   YES    NO 
 
If WET limits will be established, identify the species and the limit values for the permit (TU). 
 
N/A 
 
If WET limits will not be established, but reasonable potential was determined, indicate the rationale for not establishing 
WET limits:  
 
N/A



NPDES Permit Fact Sheet  NPDES Permit No. PA0032611 
Portage Area STP 
 

14 

Proposed Effluent Limitations and Monitoring Requirements 

 
The limitations and monitoring requirements specified below are proposed for the draft permit, and reflect the most stringent limitations amongst technology, water 
quality and BPJ.  Instantaneous Maximum (IMAX) limits are determined using multipliers of 2 (conventional pollutants) or 2.5 (toxic pollutants).  Sample frequencies 
and types are derived from the “NPDES Permit Writer’s Manual” (362-0400-001), SOPs and/or BPJ. 
 
 Outfall 001, Effective Period: December 1, 2023 through Permit Expiration Date. 
 

Outfall 001 , Continued (from  December 1, 2023 through Permit Expiration Date ) 
       

 

Parameter 

Effluent Limitations Monitoring Requirements 

Mass Units (lbs/day) (1) Concentrations (mg/L) Minimum (2) 
Measurement 

Frequency 

Required 
Sample 

Type 
Average 
Monthly 

Average 
Weekly Minimum 

Average 
Monthly Maximum 

Instant. 
Maximum 

Total Zinc (ug/L) 3.32 
5.18 

Daily Max XXX 199.0 
310.0 

Daily Max 497 1/week 
24-Hr 

Composite 

 
Compliance Sampling Location: Outfall # 001 
 
 

Proposed Effluent Limitations and Monitoring Requirements 

 
The limitations and monitoring requirements specified below are proposed for the draft permit, and reflect the most stringent limitations amongst technology, water 
quality and BPJ.  Instantaneous Maximum (IMAX) limits are determined using multipliers of 2 (conventional pollutants) or 2.5 (toxic pollutants).  Sample frequencies 
and types are derived from the “NPDES Permit Writer’s Manual” (362-0400-001), SOPs and/or BPJ. 
 
 Outfall 001, Effective Period: Permit Effective Date through November 30, 2023. 
 

Outfall 001 , Continued (from  Permit Effective Date through November 30, 2023 ) 
       

 

Parameter 

Effluent Limitations Monitoring Requirements 

Mass Units (lbs/day) (1) Concentrations (mg/L) Minimum (2) 
Measurement 

Frequency 

Required 
Sample 

Type 
Average 
Monthly 

Average 
Weekly Minimum 

Average 
Monthly Maximum 

Instant. 
Maximum 

Total Zinc (ug/L) Report 
Report 

Daily Max XXX Report 
Report 

Daily Max XXX 1/week 
24-Hr 

Composite 

 
Compliance Sampling Location: Outfall # 001 
 
 

  



NPDES Permit Fact Sheet  NPDES Permit No. PA0032611 
Portage Area STP 

 

 
 

15 

Proposed Effluent Limitations and Monitoring Requirements 

 
The limitations and monitoring requirements specified below are proposed for the draft permit, and reflect the most stringent limitations amongst technology, water 
quality and BPJ.  Instantaneous Maximum (IMAX) limits are determined using multipliers of 2 (conventional pollutants) or 2.5 (toxic pollutants).  Sample frequencies 
and types are derived from the “NPDES Permit Writer’s Manual” (362-0400-001), SOPs and/or BPJ. 
 
 Outfall 001, Effective Period: Permit Effective Date through Permit Expiration Date. 
 

Outfall 001 , Continued (from  Permit Effective Date through Permit Expiration Date ) 
       

 

Parameter 

Effluent Limitations Monitoring Requirements 

Mass Units (lbs/day) (1) Concentrations (mg/L) Minimum (2) 
Measurement 

Frequency 

Required 
Sample 

Type 
Average 
Monthly 

Daily 
Maximum 

Instantaneous 
Minimum 

Average 
Monthly 

Weekly 
Average 

Instant. 
Maximum 

Flow (MGD) Report Report XXX XXX XXX XXX 2/week Metered 

pH (S.U.) XXX XXX 6.0 XXX XXX 9.0 1/day Grab 

DO XXX XXX 4.0 XXX XXX XXX 1/day Grab 

CBOD5 205 
330 

Wkly Avg XXX 25.0 40.0 50 2/week 
24-Hr 

Composite 

BOD5 
Raw Sewage Influent Report Report XXX Report XXX XXX 2/week 

24-Hr 
Composite 

TSS 
Raw Sewage Influent Report Report XXX Report XXX XXX 2/week 

24-Hr 
Composite 

TSS 250 
375 

Wkly Avg XXX 30.0 45.0 60 2/week 
24-Hr 

Composite 

Fecal Coliform (No./100 ml) 
Oct 1 - Apr 30 XXX XXX XXX 

2000 
Geo Mean XXX 10000 2/week Grab 

Fecal Coliform (No./100 ml) 
May 1 - Sep 30 XXX XXX XXX 

200 
Geo Mean XXX 1000 2/week Grab 

E. Coli (No./100 ml) XXX XXX XXX XXX XXX Report 1/month Grab 

UV Transmittance (%) XXX XXX Report XXX XXX XXX 1/day Measured 

Total Nitrogen XXX XXX XXX XXX 
Report 

Daily Max XXX 1/quarter 
24-Hr 

Composite 

Ammonia Report XXX XXX Report XXX XXX 2/week 
24-Hr 

Composite 

Total Phosphorus XXX XXX XXX XXX 
Report 

Daily Max XXX 1/quarter 
24-Hr 

Composite 



NPDES Permit Fact Sheet  NPDES Permit No. PA0032611 
Portage Area STP 
 

16 

Outfall 001 , Continued (from  Permit Effective Date through Permit Expiration Date ) 
       

 

Parameter 

Effluent Limitations Monitoring Requirements 

Mass Units (lbs/day) (1) Concentrations (mg/L) Minimum (2) 
Measurement 

Frequency 

Required 
Sample 

Type 
Average 
Monthly 

Daily 
Maximum 

Instantaneous 
Minimum 

Average 
Monthly 

Weekly 
Average 

Instant. 
Maximum 

Total Aluminum XXX XXX XXX 0.75 
0.75 

Daily Max XXX 2/month 
24-Hr 

Composite 

Hexavalent Chromium (ug/L) Report Report XXX Report 
Report 

Daily Max XXX 1/week 
24-Hr 

Composite 

Total Copper (ug/L) 0.39 0.62 XXX 23.7 
36.9 

Daily Max 59.1 1/week 
24-Hr 

Composite 

Total Iron XXX XXX XXX 1.5 
3.0 

Daily Max XXX 2/month 
24-Hr 

Composite 

Total Manganese XXX XXX XXX 1.0 
2.0 

Daily Max XXX 2/month 
24-Hr 

Composite 

 
Compliance Sampling Location: Outfall # 001 
 



NPDES Permit Fact Sheet  NPDES Permit No. PA0032611 
Portage Area STP 

 

 
 

17 

 



NPDES Permit Fact Sheet  NPDES Permit No. PA0032611 
Portage Area STP 
 

18 



NPDES Permit Fact Sheet  NPDES Permit No. PA0032611 
Portage Area STP 

 

 
 

19 

 



NPDES Permit Fact Sheet  NPDES Permit No. PA0032611 
Portage Area STP 
 

20 

 
  



NPDES Permit Fact Sheet  NPDES Permit No. PA0032611 
Portage Area STP 
 

21 

 

 
  



NPDES Permit Fact Sheet  NPDES Permit No. PA0032611 
Portage Area STP 
 

22 

 
  



NPDES Permit Fact Sheet  NPDES Permit No. PA0032611 
Portage Area STP 
 

23 

 
  



NPDES Permit Fact Sheet  NPDES Permit No. PA0032611 
Portage Area STP 
 

24 

 
  



NPDES Permit Fact Sheet  NPDES Permit No. PA0032611 
Portage Area STP 
 

25 

 
  



NPDES Permit Fact Sheet  NPDES Permit No. PA0032611 
Portage Area STP 
 

26 

 
  



NPDES Permit Fact Sheet  NPDES Permit No. PA0032611 
Portage Area STP 
 

27 

 
  



NPDES Permit Fact Sheet  NPDES Permit No. PA0032611 
Portage Area STP 
 

28 

 
  



NPDES Permit Fact Sheet  NPDES Permit No. PA0032611 
Portage Area STP 
 

29 

 
  



NPDES Permit Fact Sheet  NPDES Permit No. PA0032611 
Portage Area STP 
 

30 

 
  



NPDES Permit Fact Sheet  NPDES Permit No. PA0032611 
Portage Area STP 
 

31 

 
  



NPDES Permit Fact Sheet  NPDES Permit No. PA0032611 
Portage Area STP 
 

32 

 
  



NPDES Permit Fact Sheet  NPDES Permit No. PA0032611 
Portage Area STP 
 

33 

 
  



NPDES Permit Fact Sheet  NPDES Permit No. PA0032611 
Portage Area STP 
 

34 

 
  



NPDES Permit Fact Sheet  NPDES Permit No. PA0032611 
Portage Area STP 
 

35 

Toxics Management Spreadsheet Version 1.3 – Annual Design Flow 2.0 MGD 

 



NPDES Permit Fact Sheet  NPDES Permit No. PA0032611 
Portage Area STP 
 

36 

 
  



NPDES Permit Fact Sheet  NPDES Permit No. PA0032611 
Portage Area STP 
 

37 

 
  



NPDES Permit Fact Sheet  NPDES Permit No. PA0032611 
Portage Area STP 
 

38 

 
  



NPDES Permit Fact Sheet  NPDES Permit No. PA0032611 
Portage Area STP 
 

39 

 
  



NPDES Permit Fact Sheet  NPDES Permit No. PA0032611 
Portage Area STP 
 

40 

 
  



NPDES Permit Fact Sheet  NPDES Permit No. PA0032611 
Portage Area STP 
 

41 

 
  



NPDES Permit Fact Sheet  NPDES Permit No. PA0032611 
Portage Area STP 
 

42 

 
  



NPDES Permit Fact Sheet  NPDES Permit No. PA0032611 
Portage Area STP 
 

43 

 
  



NPDES Permit Fact Sheet  NPDES Permit No. PA0032611 
Portage Area STP 
 

44 

 
  



NPDES Permit Fact Sheet  NPDES Permit No. PA0032611 
Portage Area STP 
 

45 

 
  



NPDES Permit Fact Sheet  NPDES Permit No. PA0032611 
Portage Area STP 
 

46 

 
  



NPDES Permit Fact Sheet  NPDES Permit No. PA0032611 
Portage Area STP 
 

47 

 
  



NPDES Permit Fact Sheet  NPDES Permit No. PA0032611 
Portage Area STP 
 

48 

 
  



NPDES Permit Fact Sheet  NPDES Permit No. PA0032611 
Portage Area STP 
 

49 

 
  



NPDES Permit Fact Sheet  NPDES Permit No. PA0032611 
Portage Area STP 
 

50 

 
  



NPDES Permit Fact Sheet  NPDES Permit No. PA0032611 
Portage Area STP 
 

51 

 



NPDES Permit Fact Sheet  NPDES Permit No. PA0032611 
Portage Area STP 
 

52 

PMF - Annual Average Design Flow 2.0 MGD 
 

 
  



NPDES Permit Fact Sheet  NPDES Permit No. PA0032611 
Portage Area STP 
 

53 

WET Summary - Annual Average Design Flow 2.0 MGD 

 



NPDES Permit Fact Sheet  NPDES Permit No. PA0032611 
Portage Area STP 
 

54 

 
  



NPDES Permit Fact Sheet  NPDES Permit No. PA0032611 
Portage Area STP 
 

55 

 
  



NPDES Permit Fact Sheet  NPDES Permit No. PA0032611 
Portage Area STP 
 

56 

 
  



NPDES Permit Fact Sheet  NPDES Permit No. PA0032611 
Portage Area STP 
 

57 

 


